@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |1I]126151 AMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.583 0 GHz Auto Tune
-1.624 dBm|® |

CenterFreq
6.545000000 GHz

StartFreq
6.345000000 GHz

Stop Freq
6.745000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.5450 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-463. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 119) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO __ [10:28:26 AM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Auto Tune

CenterFreq
6.705000000 GHz

StartFreq
6.505000000 GHz

Stop Freq
6.905000000 GHz
| S |

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.7050 GHz p i Log Lin

#Res BW 1.8 MHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-464. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 151) — LPI

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMS916U
(CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 271 of 413
1M2209010097-16.A3L 9/03/2022 — 11/18/2022 Portable Handset
© 2022 ELEMENT V 9.0 02/01/2019

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:3114E| PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.865 4 GHz Auto Tune
0 geidiv__Ref 25.00 dBm 0 205 dBr |

Nl N D (N A A

CenterFreq
6.865000000 GHz

StartFreq
6.665000000 GHz

Stop Freq
7.065000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.8650 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-465. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 183) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO_ [11:31:31 AM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.666 6 GHz Auto Tune

-0.092 dBm - |
CenterFreq
6.665000000 GHz
i |
StartFreq
6.265000000 GHz
———
Stop Freq
7.065000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

|
Scale Type

Center 6.6650 GHz Span £00.0 MHz [ Lin

#Res BW 3.0 MHz #/BW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-466. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 143) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |1]:331]D AMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Auto Tune

CenterFreq
6.825000000 GHz

StartFreq
6.425000000 GHz

Stop Freq
7.225000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.8250 GHz Span 800.0 MHz

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts) |
MSG

Plot 7-467. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 175) — LPI

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DQ:24IZD AMOct 09,2022
#Avg Type: RMS 4 Frequency
PEY

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.894 2 GHz Auto Tune
19 gidiv__ Ref 25.00 dBm 5 457 dBI |

CenterFreq
6.895000000 GHz

StartFreq
6.845000000 GHz

Stop Freq
6.945000000 GHz
| S |

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz
[
Scale Type

Center 6.89500 GHz Span 100.0 MHz |33 Lin

#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-468. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 189) — LPI
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element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DQ 25:49 AM Oct 09,2022
#Avg Type: RMS Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.994 0 GHz Auto Tune
19 gidiv__ Ref 25.00 dBm 5 202 dBI |

CenterFreq
6.995000000 GHz

StartFreq
6.945000000 GHz

Stop Freq
7.045000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.99500 GHz Span 100.0 MHz

#Res BW 470 kHz X Sweep 1.000 ms (1001 pts) |

Plot 7-469. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 209) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL RF 500 DC CORREC SENSE:INT] ALIGN AUTO | 09:28:34 AM
#Avg Type: RMS TRACE Frequency
Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 7.124 0 GHz Auto Tune
19 gEiaiv__Ref 25.00 dBm 4667 dBrm |

CenterFreq
7.115000000 GHz

StartFreq
7.065000000 GHz

Stop Freq
7.165000000 GHz
| S |

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 7.11500 GHz Span 100.0 MHz | & Lin

#Res BW 470 kHz #/BW 5.0 MHz* Sweep 1.000 ms (1001 pts |

Plot 7-470. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 233) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl 09:53 PMOct 09,2022
#Avg Type: RMS Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.866 6 GHz Auto Tune
10 dBIdlv Ref 25.00 dBm "2 099 dBm I

CenterFreq
6.885000000 GHz

StartFreq
6.785000000 GHz

Stop Freq
6.985000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.8850 GHz Span 200.0 MHz

#Res BW 910 kHz i Sweep 1.000 ms (1001 pts) |

Plot 7-471. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 187) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL RF 500 DC CORREC SENSE:INT] ALIGN AUTO | 09:46:47 AM
#Avg Type: RMS TRACE Frequency
Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 7.022 8 GHz Auto Tune
10 gBici__Ref 25.00 dBm 5 es Sbr |

CenterFreq
7.005000000 GHz

StartFreq
6.905000000 GHz

Stop Freq
7.105000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 7.0050 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |

Plot 7-472. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 211) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DQ:4E:]2 AMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 7.103 2 GHz Auto Tune
-1.708 dBm | |

CenterFreq
7.085000000 GHz

StartFreq
6.985000000 GHz

Stop Freq
7.185000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Center 7.0850 GHz Span 200.0 MHz

#Res BW 910 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-473. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 227) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO__ [10:31:38 AM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.945 0 GHz Auto Tune
-2.233 dBm [— |

CenterFreq
6.945000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
7.145000000 GHz

T > —
| IR EZ U FILY (A wnSESp
| BN 700 M NN

Freq Offset
0Hz
|
Scale Type

Center 6.9450 GHz p i Log Lin

#Res BW 1.8 MHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-474. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNIl Band 8) — Ch. 199) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |1I]:37145 AMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 7.062 2 GHz Auto Tune
19deidiv__Ref 25.00 dBm 0.051 dBrr |

il

CenterFreq
7.025000000 GHz

StartFreq
6.825000000 GHz

Stop Freq
7.225000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 7.0250 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-475. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNII Band 8) — Ch. 215) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO __ [11:35:11 AM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.982 6 GHz Auto Tune
0.490 dBm - |

CenterFreq
6.985000000 GHz

StartFreq
6.585000000 GHz

Stop Freq
7.385000000 GHz
| S |

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.9850 GHz Span £00.0 MHz [ Lin

#Res BW 3.0 MHz #/BW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-476. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNIl Band 8) — Ch. 207) — LPI
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@ element

MIMO Antenna-1 In-Band Emission Measurements (26 Tones) - SP

. Keysight Spectrum Analyzer - Swept SA

RL RF [s00 DC | CORREC SENSE:INT] ALIGN AUTO

[01:01:01 PM

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

PNO: Fast —#—
IFGain:Low

PASS

Ref 25.00 dBm

10 dBidiv
Log

Center $.93500 GHz

#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1

TRACE!
TYPE|

5.935000000 GHz

5.885000000 GHz

Stop Freq
5.985000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

i |
Scale Type

Lin

Span 100.0 MHz |5

.000 ms (1001 pts |

Plot 7-477. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax

(26 Tones) UNII Band 5) - Ch. 2 - SP

' Keysight Spectrum Analyzer - Swept SA

RL RF 50Q DC CORREC SENSE:INT] ALIGN AUTO

|EI1 :04:00 PM Oct 23, 2022

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

PNO: Fast »—
IFGain:Low

PASS

Mkr1 6.183 3 GHz

10 gBIdlv Ref 25.00 dBm

Center 6.17500 GHz

#Res BW 470 kHz #VBW 5.0 MHz*

Sweep 1

4.632 dBm

CenterFreq
6.175000000 GHz

StartFreq
6.125000000 GHz

Stop Freq
6.225000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset

0Hz
|
Scale Type

Span 100.0 MHz |5 Lin

000 ms (1001 pts) |

Plot 7-478. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 45) - SP

MEASUREMENT REPORT

FCC ID: ASLSMS916U (CERTIFICATION)
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@ element

. Keysight Spectrum Analyzer - Swept SA

RL RF [500 DC |

PASS

10 dBIdlv Ref 25.00 dBm

Center 6.41500 GHz
#Res BW 470 kHz

CORREC

PNO: Fast —»—
IFGain:Low

SENSE:INT| ALTGN AUTO

|01:06:04 PM Oct 23, 2022

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

#VBW 5.0 MHz* Sweep 1.

Span 100.0 MHz |5

CenterFreq
6.415000000 GHz

StartFreq
6.365000000 GHz

Stop Freq
6.465000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

000 ms (1001 pts) —l
C

Plot 7-479. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) UNII Band 5) —

h. 93) - SP

o Keysight Spectrum Analyzer - Swept SA

RL RF 50Q DC

PASS

10 gBIdlv Ref 25.00 dBm

Center $.9650 GHz
#Res BW 910 kHz

CORREC

PNO: Fast —#—
IFGain:Low

#VBW 8.0 MHz*

SENSE:INT] ALIGN AUTO

|01:26:29 PM

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

Sweep 1

TRACE
TYPE|

P .
.000 ms (1001 pts |

5.965000000 GHz

5.865000000 GHz

StopFreq
6.065000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Scale Type

Log Lin

Plot 7-480. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 3) - SP

FCC ID: ASLSMS916U

MEASUREMENT REPORT
(CERTIFICATION)
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@ element

. Keysight Spectrum Analyzer - Swept SA

SENSE:INT| ALTGN AUTO |01:28:31 PMOct 23, 2022

RL RF | Q DC | CORREC
#Avg Type: RMS 4
3 Trig: Free Run Avg|Hold: 100/100 4
PNOQ: Fast #— g [*]
PASS IFGain:Low #Atten: 26 dB

CenterFreq
6.165000000 GHz

StartFreq
6.065000000 GHz

Stop Freq
6.265000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

i |
Scale Type

Span 200.0 MHz |5 Lin

Center 6.1650 GHz
#Res BW 910 kHz Sweep 1.000 ms (1001 pts)
| |

o Keysight Spectrum Analyzer - Swept SA
RL 500 DC CORREC SENSE:INT]

ALIGN AUTO  [01:30:48 PM
#Avg Type: RMS TRACE
PNQ: Fast Trig: Free Run Avg|Hold: 100/100 TYPE]

ﬂ IFGain:Low s #Atten: 26 dB
Mkr1 6.387 0 GHz
7.628 dBm

6.405000000 GHz

6.305000000 GHz

StopFreq
6505000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

i — |
Scale Type

Log Lin

Center 6.4050 GHz P .
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-482. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 91) - SP

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMS916U
(CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 280 of 413
1M2209010097-16.A3L 9/03/2022 — 11/18/2022 Portable Handset
V 9.0 02/01/2019

© 2022 ELEMENT
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ element

' Keysight Spectrum Analyzer - Swept SA
RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:42144 PMOct 23,2022
#Avg Type: RMS 4
PNO: Fast ~#»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.023 0 GHz
8.943 dBm

CenterFreq
5.985000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
6.185000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Center 5.9850 GHz Span 400.0 MHz |53 Lin

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts)
|
e Keysight Spectrum Analyzer - Swept SA

= =R
RL 50Q DC CORREC SENSE:INT| ALIGN AUTO  [02:51:40 PM
#Avg Type: RMS TRACE; Frequency
E Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
ﬂ IFGain:Low #Atten: 26 dB

Auto Tune

CenterFreq
6.145000000 GHz

StartFreq
5.945000000 GHz

Stop Freq
6.345000000 GHz
| S |

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.1450 GHz p i Log Lin

#Res BW 1.8 MHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-484. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 39) - SP

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMS916U
(CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 281 of 413
1M2209010097-16.A3L 9/03/2022 — 11/18/2022 Portable Handset
© 2022 ELEMENT V 9.0 02/01/2019

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



@ element

. Keysight Spectrum Analyzer - Swept SA

RL RF [500 DC |

PASS

10 dBIdlv Ref 25.00 dBm

Center 6.3850 GHz
#Res BW 1.8 MHz

CORREC

PNO: Fast —»—
IFGain:Low

SENSE:INT)| ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:53:39 PM Oct 23, 2022

Trig: Free Run
#Atten: 26 dB

AVEW 8.0 MHz* Span 400.0 MHz |5
. Z

CenterFreq
6.385000000 GHz

StartFreq
6.185000000 GHz

Stop Freq
6.585000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Sweep 1.000 ms (1001 pts) —l

Plot 7-485. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 87) - SP

. Keysight Spectrum Analyzer - Swept SA

RL RF [500 DC |

PASS

10 dBIdlv Ref 25.00 dBm

Center 6.0250 GHz
#Res BW 3.0 MHz

CORREC

PNO: Fast -#—
IFGain:Low

SENSE:INT)| ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[03:05:52 PM Oct 23, 2022

Trig: Free Run
#Atten: 26 dB

SVEW 50 MHz* Span 800.0 MHz
Z

CenterFreq
6.025000000 GHz

StartFreq
5.625000000 GHz

Stop Freq
6.425000000 GHz

CF Step
80.000000 MHz

Auto Man

Freq Offset

0Hz
i |
Scale Type

Log Lin

Sweep 1.333 ms (1001 pts |

Plot 7-486. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNII Band 5) —

Ch. 15) - SP

FCC ID: ASLSMS916U
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@ element

' Keysight Spectrum Analyzer - Swept SA
RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |03:12134 PMOct 23,2022
#Avg Type: RMS 4
PNO: Fast ~#»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 26 dB

10 dBidiv  Ref 25.00 dBm
Log

CenterFreq
6.185000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
6.585000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Center 6.1850 GHz Span 800.0 MHz |83 Lin

#Res BW 3.0 MHz #VBW 50 MHz* 333 ms (1001 pts)
usc| |

Plot 7-487. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 47) - SP

. Keysight Spectrum Analyzer - Swept SA
RL 500 DC CORREC SENSE:INT] ALIGN AUTO _ [03:16:53 PM
#Avg Type: RMS TRACE
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100 TYPE|
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.266 6 GHz
10.066 dBm

6.345000000 GHz

5.945000000 GHz

StopFreq
6.745000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

i — |
Scale Type

Center 6.3450 GHz p X Log Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-488. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 79) — SP
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@ element

. Keysight Spectrum Analyzer - Swept SA

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:DE:]5 PMOct 23,2022
#Avg Type: RMS 4
PNO: Fast ~#»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 26 dB

CenterFreq
6.535000000 GHz

StartFreq
6.485000000 GHz

Stop Freq
6.585000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Center 6.53500 GHz Span 100.0 MHz B3 Lin

#Res BW 470 kHz Sweep 1.000 ms (1001 pts)
| |

Plot 7-489. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 117) — SP

. Keysight Spectrum Analyzer - Swept SA
RL 500 DC CORREC SENSE:INT] ALIGN AUTO _ [01:13:35PM
#Avg Type: RMS TRACE
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100 TYPE|
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.695 9 GHz
3.731 dBm

6.695000000 GHz

6.645000000 GHz

StopFreq
6.745000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset

0Hz
e
Scale Type

Center 6.69500 GHz Span 100.0 MHz |5 Lin

#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-490. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 149) — SP
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:lS:53 PMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Auto Tune

CenterFreq
6.875000000 GHz

StartFreq
6.825000000 GHz

Stop Freq
6.925000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.87500 GHz Span 100.0 MHz

#Res BW 470 kHz Sweep 1.000 ms (1001 pts) |
MSG

.185) — SP

. Keysight Spectrum Analyzer - Swept SA
RL 500 DC CORREC SENSE:INT] ALIGN AUTO  [01:58:13PM
#Avg Type: RMS TRACE

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100 TYPE|

PASS IFGain:Low #Atten: 26 dB

Mkr1 6.563 6 GHz
6.261 dBm

6.565000000 GHz

6.465000000 GHz

StopFreq
6.665000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

0Hz
e
Scale Type

Center 6.5650 GHz p X Log Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-492. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 123) — SP
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@ element

' Keysight Spectrum Analyzer - Swept SA
RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:DD:23 PMOct 23,2022
#Avg Type: RMS 4
PNO: Fast ~#»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 26 dB

CenterFreq
6.725000000 GHz

StartFreq
6.625000000 GHz

Stop Freq
6.825000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Center 6.7250 GHz Span 200.0 MHz |53 Lin

#Res BW 910 kHz #VBW 8.0 MHz* 000 ms (1001 pts)
usc| |

Plot 7-493. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 155) — SP

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO __ [02:04:59 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Auto Tune

CenterFreq
6.845000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
6.945000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.8450 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-494. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 179) — SP
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@ element

. Keysight Spectrum Analyzer - Swept SA

RL RF DC | CORREC SENSE:INT| ALIGN AUTO

[02:56:13 PM Oct 23, 2022

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

PNO: Fast —»—
IFGain:Low

PASS

M
10 dBidiv  Ref 25.00 dBm
Log

i

Center 6.5450 GHz
#Res BW 1.8 MHz

MSG

4

kr1 6.582 6 GHz

CenterFreq
6.545000000 GHz

StartFreq
6.345000000 GHz

Stop Freq
6.745000000 GHz

CF Step
40.000000 MHz

Auto Man

Freq Offset

0Hz
i |
Scale Type

Span 400.0 MHz |5 Lin

Sweep 1.000 ms (1001 pts) |

119) - SP

o Keysight Spectrum Analyzer - Swept SA

RL 50Q DC CORREC SENSE:INT] ALIGN AUTO

|02:58:23 PM

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

PNO: Fast —#—
IFGain:Low

PASS

Mkr1 6.704 2 GHz

Center 6.7050 GHz
#Res BW 1.8 MHz

MSG

#VBW 8.0 MHz* Sweep 1.

TRACE
TYPE|

7.803 dBm

6.705000000 GHz

6.505000000 GHz

StopFreq
6.905000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

i — |
Scale Type

Log Lin

P .
000 ms (1001 pts |

Plot 7-496. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (2

6 Tones) (UNIl Band 7) — Ch. 151) - SP
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |03103132 PMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.865 0 GHz Auto Tune
19deidiv__Ref 25.00 dBm 8.547 Bt |

Nl A I

CenterFreq
6.865000000 GHz

StartFreq
6.665000000 GHz

Stop Freq
7.065000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.8650 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

. Keysight Spectrum Analyzer - Swept SA
RL 500 DC CORREC SENSE:INT] ALIGN AUTO  [03:18:58 PM
#Avg Type: RMS TRACE

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100 TYPE|

PASS IFGain:Low #Atten: 26 dB

183) - SP

6.665000000 GHz

6.265000000 GHz

StopFreq
7.065000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

i — |
Scale Type

Center 6.6650 GHz p X Log Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-498. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 143) — SP
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element

. Keysight Spectrum Analyzer - Swept SA

CORREC

[ SENSE:INT] | ALIGN AUTO

#Avg Type: RMS

3 Trig: Free Run Avg|Hold: 100/100
PNOQ: Fast #— g [*]
PASS IFGain:Low #Atten: 26 dB

10 dBidiv  Ref 25.00 dBm
Log

Center 6.8250 GHz
#Res BW 3.0 MHz

MSG

Span 800.0 MHz

#VBW 50 MHz* Sweep 1.333 ms (1001 pts)

o |

CenterFreq
6.825000000 GHz

StartFreq
6.425000000 GHz

Stop Freq
7.225000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

i |
Scale Type

Log Lin

Plot 7-499. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 175) — SP

FCC ID: ASLSMS916U
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@ clement

MIMO Antenna-1 In-Band Emission Measurements (Full Tones) — LPI/SP

. Keysight Spectrum Analyzer - Swept SA

RL [500 DC [ CORREC SENSE:INT

ALIGN AUTO

[12:19:01PM

Trig: Free Run
#Atten: 26 dB

PNO: Fast —#—
IFGain:Low

PASS

Center 5.93500 GHz
#Res BW 470 kHz

MSG

#VBW 5.0 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

Mk

Sweep 1.

TRACE!

r1 5.931 4 GH
-6.997 dBm

Span 100.0 MHz

=R

Frequency

Auto Tune

CenterFreq
5.935000000 GHz

StartFreq
5.885000000 GHz

Stop Freq
5.985000000 GHz
|

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz
it — |
Scale Type

Log Lin

000 ms (1001 pts |

Plot 7-500. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) UNII Band 5) — Ch. 2 — LPI

o Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC SENSE:INT]

ALIGN AUTO

|1211711§ PM Sep 24, 2022

Trig: Free Run
#Atten: 26 dB

PNO: Fast —#—

PASS IFGain:Low

10 dBidiv - Ref 25.00 dBm
Log

#Avg Type: RMS
Avg|Hold: 100/100

Mk

r1 6.168 6 GHz
-7.409 dBm

N N N N A

Center 6.17500 GHz
#Res BW 470 kHz

MSG

#VBW 5.0 MHz*

Sweep 1.

Span 100.0 MHz

=R

Auto Tune

CenterFreq
6.175000000 GHz

StartFreq
6.125000000 GHz

Stop Freq
6.225000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

000 ms (1001 pts) |

Plot 7-501. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 45) — LPI

FCC ID: ASLSMS916U
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:22:02 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.423 0 GHz Auto Tune
-4.258 dBm

CenterFreq
6.415000000 GHz

StartFreq
6.365000000 GHz

Stop Freq
6.465000000 GHz

u|

CF ste
10.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.41500 GHz Span 100.0 MHz |5 Li
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-502. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) UNII Band 5) — Ch. 93) — LPI

== Keysight Spectrum Analyzer - Swept SA

=R

AC CORREC [ SENSE:INT] [ ALIGN AUTO  [07:39:28 AM
#Avg Type: RMS TRACE 4 Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 5.950 6 GHz Auto Tune
-3.350 dBm

CenterFreq
5.965000000 GHz

StartFreq
5.865000000 GHz

Stop Freq
6.065000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Center 5.9650 GHz Span 200.0 MHz

Log Lin
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-503. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 5) — Ch. 3) - LPI
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:40:36 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.148 0 GHz Auto Tune
-3.869 dBm

CenterFreq
6.165000000 GHz

StartFreq
6.065000000 GHz

Stop Freq
6.265000000 GHz

u|

CF ste
20.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.1650 GHz Span 200.0 MHz |5 Li
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-504. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 5) — Ch. 43) — LPI

== Keysight Spectrum Analyzer - Swept SA

=R

AC CORREC [ SENSE:INT] [ ALIGN AUTO  [07:41:48 AM
#Avg Type: RMS TRACE 4 Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.390 8 GHz Auto Tune
-3.844 dBm

CenterFreq
6.405000000 GHz

StartFreq
6.305000000 GHz

Stop Freq
6505000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Span 200.0 MHz

Log Lin
#VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-505. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 5) — Ch. 91) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |1]156151 AMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 5.997 4 GHz Auto Tune
0 geidiv__Ref 25.00 dBm S 4 B |

e ]

CenterFreq
5.985000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
6.185000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center $5.9850 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts)
sc|
e Keysight Spectrum Analyzer - Swept SA

= =R
RL 50Q DC CORREC SENSE:INT| ALIGN AUTO  [11:58:13 AM
#Avg Type: RMS TRACE; Frequency
E Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
ﬂ IFGain:Low #Atten: 26 dB

Mkr1 6.118 6 GHz Auto Tune
-2.814 dBm - |

CenterFreq
6.145000000 GHz

StartFreq
5.945000000 GHz

Stop Freq
6.345000000 GHz
| S |

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.1450 GHz p i Log Lin

#Res BW 1.8 MHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-507. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 39) — LPI/SP
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element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |1]:5915E| AMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.347 8 GHz Auto Tune
-2.937 dBm -~ |

CenterFreq
6.385000000 GHz

StartFreq
6.185000000 GHz

Stop Freq
6.585000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.3850 GHz Span 400.0 MHz

#Res BW 1.8 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-508. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 87) — LPI/SP

|_ Keysight Spectrum Analyzer - Swept SA =

RL RF 500 DC CORREC [ SENSE:INT] ALIGN AUTO _ [12:50:42 PM

#Avg Type: RMS TRACE Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 1001100

PASS IFGain:Low #Atten: 26 dB .

Mkr1 6.000 2 GHz Auto Tune
10 gBidiv_Ref 25.00 dBm 0002 Sz |

Trace 1P
Center Freq
6.025000000 GHz
e |

StartFreq
5.625000000 GHz

Stop Freq
6.425000000 GHz
|

CF Step
80.000000 MHz
Auto Man

Freq Offset

0Hz
Em——— |
Scale Type

Center 6.0250 GHz Span 800.0 MHz [ Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts) |
IMSG

Plot 7-509. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 15) — LPI/SP
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element

|= Keysight Spectrum Analyzer - Swept 5 [E=R=EEE

RL RF S0Q DC CORREC | SENSE:INT| ALIGN AUTO |12:53123 PMOct 09, 2022
#Avg Type: RMS Frequency

B Trig: Free Run Avg|Held: 100/100
PNO: Fast ~——
ﬁ IFGain:Low #Atten: 26 dB

Mkr1 6.151 4 GHz Auto Tune
-2.905 dBm - I

Center Freq
6.185000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
6.585000000 GHz
||

CF Step
80.000000 MHz
Auto Man

Freq Offset

0 Hz
||
Scale Type

Center 6.1850 GHz Span 800.0 MHz |5E

#Res BW 3.0 MHz Sweep 1.333 ms (1001 pts)
sc|
' Keysight Spectrum Analyzer - Swept SA

| B R
RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12156121 PMOct 09,2022
#Avg Type: RMS Frequency
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.338 6 GHz Auto Tune
E%SBMW Ref 25.00 dBm "3 504 dBm I

CenterFreq
6.345000000 GHz

StartFreq
5.945000000 GHz

Stop Freq
6.745000000 GHz
EEE——————

CF step
80.000000 MHz
Auto Man

Freq Offset
0Hz
it — |
Scale Type

Lin

Center 6.3450 GHz Span 800.0 MHz |5s)

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-511. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 79) — LPI/SP
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:23:33 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.443 4 GHz Auto Tune
-3.990 dBm

CenterFreq
6.435000000 GHz

StartFreq
6.385000000 GHz

Stop Freq
6.485000000 GHz

CF Step
10.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.43500 GHz Span 100.0 MHz |5 Li
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-512. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 97) — LPI

== Keysight Spectrum Analyzer - Swept SA

=R

AC CORREC [ SENSE:INT] [ ALIGN AUTO  [07:28:02 AM
#Avg Type: RMS TRACE 4 Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.484 0 GHz Auto Tune
-4.747 dBm

CenterFreq
6.475000000 GHz

StartFreq
6.425000000 GHz

Stop Freq
6525000000 GHz

CF Step
10.000000 MHz
uto Man

Freq Offset
0Hz

Center 6.47500 GHz Span 100.0 MHz

Log Lin
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-513. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 105) — LPI
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:29:01 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.522 8 GHz Auto Tune
19deidiv__Ref 25.00 dBm 4603 dBr

i N I O

CenterFreq
6.515000000 GHz

StartFreq
6.465000000 GHz

Stop Freq
6.565000000 GHz

u|

CF ste
10.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.51500 GHz Span 100.0 MHz |5 Li
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-514. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 113) — LPI

— Keysight Spectrum Analyzer - Swept SA

==

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:43:41 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.434 2 GHz Auto Tune
E%gBIdiv Ref 25.00 dBm 28 dBm

CenterFreq
6.445000000 GHz

StartFreq
6.345000000 GHz

Stop Freq
6.545000000 GHz

CF Ste
20.000000 MHz
uto Man

ﬁ|

Freq Offset
0Hz

Scale Type

Center 6.4450 GHz Span 200.0 MHz |53 Lin
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-515. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 99) — LPI
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:44:58 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.467 2 GHz Auto Tune
-3.877 dBm

CenterFreq
6.485000000 GHz

StartFreq
6.385000000 GHz

Stop Freq
6.585000000 GHz

CF Step
20.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.4850 GHz Span 200.0 MHz |5 Li
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-516. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 107) — LPI

= Keysight Spectrum Analyzer - Swept SA

=T

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:46:06 AM Sep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.511 4 GHz Auto Tune
10 gy Ref 25.00 dBm 3707 dBIm

CenterFreq
6.525000000 GHz

StartFreq
6.425000000 GHz

Stop Freq
6.625000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Center 6.5250 GHz Span 200.0 MHz |53 Lin
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-517. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 115) — LPI
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element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12103124 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.432 6 GHz Auto Tune
19deidiv__Ref 25.00 dBm 3311 dBe |

e ]

CenterFreq
6.465000000 GHz

StartFreq
6.265000000 GHz

Stop Freq
6.665000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.4650 GHz Span 400.0 MHz

#Res BW 1.8 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-518. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (Full Tone) (UNII Band 6) — Ch. 103) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO __ [12:45:41 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.477 0 GHz Auto Tune
3.197 dBm - |

CenterFreq
6.505000000 GHz

StartFreq
6.105000000 GHz

Stop Freq
6.905000000 GHz
| S |

CF Step
80.000000 MHz
Auto Man

————| == |
Freq Offset
0Hz

|
Scale Type

Center 6.5050 GHz Span £00.0 MHz [ Lin

#Res BW 3.0 MHz #/BW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-519. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (Full Tone) (UNIl Band 6) — Ch. 111) - LPI
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:31:11 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.526 7 GHz Auto Tune
-4.665 dBm

CenterFreq
6.535000000 GHz

StartFreq
6.485000000 GHz

Stop Freq
6.585000000 GHz

CF Step
10.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.53500 GHz Span 100.0 MHz |5 Li
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-520. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 7) — Ch. 117) — LPI/SP

== Keysight Spectrum Analyzer - Swept SA

=R

AC CORREC [ SENSE:INT] [ ALIGN AUTO  [07:32:22 AM
#Avg Type: RMS TRACE 4 Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.686 7 GHz Auto Tune
-4.738 dBm

CenterFreq
6.695000000 GHz

StartFreq
6.645000000 GHz

Stop Freq
6.745000000 GHz

CF Step
10.000000 MHz
uto Man

Freq Offset
0Hz

Center 6.69500 GHz Span 100.0 MHz

Log Lin
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-521. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 7) — Ch. 149) — LPI/SP
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:33:24 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.883 8 GHz Auto Tune
19deidiv__Ref 25.00 dBm 4505 dB

e

CenterFreq
6.875000000 GHz

StartFreq
6.825000000 GHz

Stop Freq
6.925000000 GHz

CF Step
10.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.87500 GHz Span 100.0 MHz |5 Li
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-522. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 7) — Ch. 185) — LPI/SP

= Keysight Spectrum Analyzer - Swept SA

=T

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:47:38 AM Sep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.556 4 GHz Auto Tune
10 gy Ref 25.00 dBm 3755 dB

CenterFreq
6.565000000 GHz

StartFreq
6.465000000 GHz

Stop Freq
6.665000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Center 6.5650 GHz Span 200.0 MHz |53 Lin
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-523. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 7) — Ch. 123) — LPI/SP
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:48:44 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.735 6 GHz Auto Tune
19deidiv__Ref 25.00 dBm 3 614 dBI

i N I O

CenterFreq
6.725000000 GHz

StartFreq
6.625000000 GHz

Stop Freq
6.825000000 GHz

CF Step
20.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.7250 GHz Span 200.0 MHz |5 Li
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-524. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNIl Band 7) — Ch. 155) — LPI/SP

= Keysight Spectrum Analyzer - Swept SA

=T

AC CORREC [ SENSE:INT] | ALIGN AUTO  [08:53:09 AM Sep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.861 4 GHz Auto Tune
10 gy Ref 25.00 dBm 4342 dB

CenterFreq
6.845000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
6.945000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Center 6.8450 GHz Span 200.0 MHz |53 Lin
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-525. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNIl Band 7) — Ch. 179) — LPI/SP
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12:DQ:38 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.512 6 GHz Auto Tune
-2.959 dBm|® |

CenterFreq
6.545000000 GHz

StartFreq
6.345000000 GHz

Stop Freq
6.745000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.5450 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12:]D:4D PMOct 09,2022
#Avg Type: RMS 4 Frequency
PEY

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Auto Tune

10 dBidiv. - Ref 25.00 dBm ||
Log

CenterFreq
6.705000000 GHz

StartFreq
6505000000 GHz

Stop Freq
6.905000000 GHz

CF Step
40.000000 MHz
Auto Man

|| eeemmmm—
Freq Offset
0Hz

[
Scale Type

Center 6.7050 GHz Span 400.0 MHz |53 Lin

#Res BW 1.8 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-527. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (Full Tone) (UNIl Band 7) — Ch. 151) — LPI/SP
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |121]2131 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.881 8 GHz Auto Tune
19deidiv__Ref 25.00 dBm 3507 dBI |

Trace 1P
Center Freq
151 -- 6.865000000 GHz

StartFreq
6.665000000 GHz

Stop Freq
7.065000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.8650 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

e Keysight Spectrum Analyzer - Swept SA ==
RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12:42105 PMOct 09,2022
#Avg Type: RMS 4
PNO: Fast ~»— 1rig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.649 0 GHz

E%gBIdiv Ref 25.00 dBm -2.586 dBm
Center Freq
6.665000000 GHz

StartFreq
6.265000000 GHz

Stop Freq
7.065000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset

0Hz
i |
Scale Type

Center 6.6650 GHz Span 800.0 MHz |53 Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts
usc| |

Plot 7-529. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (Full Tone) (UNIl Band 7) — Ch. 143) — LPI/SP
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@ clement

e Keysight Spectrum Analyzer - Swept SA (=h =
RL RE 50Q DC CORREC SENSE:INT| ALIGN AUTO  [12:44:43PM
#Avg Type: RMS 4 Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.836 2 GHz Auto Tune
10 gBici__Ref 25.00 dBm 198 G b |

CenterFreq
6.825000000 GHz

StartFreq
6.425000000 GHz

Stop Freq
7.225000000 GHz
||

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz
i e |
Scale Type

Center 6.8250 GHz p . Log Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts |

Plot 7-530. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (Full Tone) (UNIl Band 7) — Ch. 175) — LPI/SP

= Keysight Spectrum Analyzer - Swept SA

[ ==
CORREC [ SENSE:INT] | ALIGN AUTO  [07:35:45 AM 5
#Avg Type: RMS Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 6.893 6 GHz Auto Tune
10 gidi__Ref 25.00 dBm 24T dBr

CenterFreq
6.895000000 GHz

StartFreq
6.845000000 GHz

Stop Freq
6.945000000 GHz

CF Step
10.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Span 100.0 MHz |5

#VBW 5.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-531. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 189) — LPI
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [07:36:47 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.997 0 GHz Auto Tune
-4.682 dBm

CenterFreq
6.995000000 GHz

StartFreq
6.945000000 GHz

Stop Freq
7.045000000 GHz

u|

CF ste
10.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.99500 GHz Span 100.0 MHz |5 Li
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-532. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 209) — LPI

== Keysight Spectrum Analyzer - Swept SA

=R

AC CORREC [ SENSE:INT] [ ALIGN AUTO  [07:37:49 AM
#Avg Type: RMS TRACE 4 Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 7.117 8 GHz Auto Tune
-4.958 dBm

CenterFreq
7.115000000 GHz

StartFreq
7.065000000 GHz

Stop Freq
7.165000000 GHz

CF Step
10.000000 MHz
uto Man

Freq Offset
0Hz

Center 7.11500 GHz Span 100.0 MHz

Log Lin
#Res BW 470 kHz #VBW 5.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-533. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 233) — LPI
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@ clement

. Keysight Spectrum Analyzer - Swept SA

AC CORREC [ SENSE:INT] | ALIGN AUTO  [08:06:44 AMSep 17, 2022
#Avg Type: RMS 4 Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

E

]
¢
I[

Mkr1 6.895 6 GHz Auto Tune
-3.356 dBm

CenterFreq
6.885000000 GHz

StartFreq
6.785000000 GHz

Stop Freq
6.985000000 GHz

u|

CF ste
20.000000 MHz
uto Man

|>

Freq Offset

(=]
I
N

=]

Center 6.8850 GHz Span 200.0 MHz |5 Li
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)

MSG STATUS

Plot 7-534. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 187) — LPI

== Keysight Spectrum Analyzer - Swept SA

=R

AC CORREC [ SENSE:INT] [ ALIGN AUTO  [08:56:20 AM
#Avg Type: RMS TRACE 4 Frequency
PNO: Fast ~—»— 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 6.987 0 GHz Auto Tune
-4.065 dBm

CenterFreq
7.005000000 GHz

StartFreq
6.905000000 GHz

Stop Freq
7.105000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Center 7.0050 GHz Span 200.0 MHz

Log Lin
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-535. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 211) — LPI

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMS916U
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@ clement

= Keysight Spectrum Analyzer - Swept SA

[ ==
CORREC [ SENSE:INT] | ALIGN AUTO  [08:59:02 AMSep 17, 2022
#Avg Type: RMS Frequency
PNO: Fast ~#»—- 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 7.073 4 GHz Auto Tune
10 gy Ref 25.00 dBm 4,083 dBr

CenterFreq
7.085000000 GHz

StartFreq
6.985000000 GHz

Stop Freq
7.185000000 GHz

CF Step
20.000000 MHz
uto Man

Freq Offset
0Hz

Scale Type

Center 7.0850 GHz Span 200.0 MHz
#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) _

MSG STATUS

Plot 7-536. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 227) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL RF 500 DC CORREC SENSE:INT] ALIGN AUTO_ [12:15:19 PM
#Avg Type: RMS TRACE Frequency
Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.979 0 GHz Auto Tune
10 gBici__Ref 25.00 dBm 066 S |

CenterFreq
6.945000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
7.145000000 GHz
||

CF Step
40.000000 MHz
Auto Man

———— | e |
Freq Offset
0Hz
[
Scale Type

Center 6.9450 GHz p i Log Lin

#Res BW 1.8 MHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |

Plot 7-537. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 199) — LPI
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@ element

. Keysight Spectrum Analyzer - Swept SA

=R

PASS

10d
Log

Nl N D (N A A

RF [500 DC | CORREC

SENSE:INT|

ALIGN AUTO

PNO: Fast ~—#- 1rig: FreeRun

Ref 25.00 dBm

Center 7.0250 GHz
#Res BW 1.8 MHz

MSG

IFGain:

Low #Atten: 26 dB

#VBW 8.0 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

Mkr1 6.989 4 GHz

[12:20:17 PMOct 09, 2022
n Frequency

Auto Tune

CenterFreq
7.025000000 GHz

StartFreq
6.825000000 GHz

Stop Freq
7.225000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

-2.305 dBm

Span 400.0 MHz

Sweep 1.000 ms (1001 pts) |

Plot 7-538. In-Band Emission Plot MIMO ANT1 (80MHz BW 802.11ax (Full Tone) (UNII Band 8) — Ch. 215) — LPI

. Keysight Spectrum Analyzer - Swept SA

=R

PASS

10d
Log

RF [500 DC | CORREC

SENSE:INT|

ALIGN AUTO

PNO: Fast ~—#- 1rig: FreeRun

Ref 25.00 dBm

Center 6.9850 GHz
#Res BW 3.0 MHz

MSG

IFGain:Low

#Atten: 26 dB

#VBW 50 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

Mkr1 6.975 4 GHz

[12:39:02 PMOct 09, 2022
n Frequency
rE R

Auto Tune

CenterFreq
6.985000000 GHz

StartFreq
6585000000 GHz

Stop Freq
7.385000000 GHz
| S |

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz
[
Scale Type

-3.508 dBm

Span 800.0 MHz |ss) Lin

Sweep 1.333 ms (1001 pts |

Plot 7-539. In-Band Emission Plot MIMO ANT1 (160MHz BW 802.11ax (Full Tone) (UNIl Band 8) — Ch. 207) — LPI

FCC ID: ASLSMS916U

MEASUREMENT REPORT
(CERTIFICATION)
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@ clement

MIMO Antenna-1 In-Band Emission Measurements (Full Tones) — SP

. Keysight Spectrum Analyzer - Swept SA

RL [500 DC [ CORREC

PASS

IFGain

Center 5.93500 GHz
#Res BW 470 kHz

MSG

PNO: Fast —#—
:Low

SENSE:INT]

ALIGN AUTO

[01:18:21 PM

Trig: Free Run
#Atten: 26 dB

#VBW 5.0 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

TRACE!

Mkr1 5.932 9 GH

-3.992 dBm

Span 100.0 MHz

=R

Frequency

Auto Tune

CenterFreq
5.935000000 GHz

StartFreq
5.885000000 GHz

Stop Freq
5.985000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz
it — |
Scale Type

Log Lin

Sweep 1.000 ms (1001 pts |

Plot 7-540. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) UNII Band 5) — Ch. 2 - SP

o Keysight Spectrum Analyzer - Swept SA

RL 500 DC CORREC

PASS

10 dBidiv - Ref 25.00 dBm
Log

PNO: Fast —#—
IFGain:Low

SENSE:INT]

ALIGN AUTO

|EI1 :20:46 PM Oct 23, 2022

Trig: Free Run
#Atten: 26 dB

#Avg Type: RMS
Avg|Hold: 100/100

Mk

r1 6.167 2 GHz
-4.502 dBm

N N N N A

Center 6.17500 GHz
#Res BW 470 kHz

MSG

#VBW 5.0 MHz*

Sweep 1.

Span 100.0 MHz

=R

Auto Tune

CenterFreq
6.175000000 GHz

StartFreq
6.125000000 GHz

Stop Freq
6.225000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

000 ms (1001 pts) |

Plot 7-541. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 45) — SP

FCC ID: ASLSMS916U
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(CERTIFICATION)
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:22150 PMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.407 7 GHz Auto Tune
~4.188 dBm|® |

CenterFreq
6.415000000 GHz

StartFreq
6.365000000 GHz

Stop Freq
6.465000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.41500 GHz Span 100.0 MHz

#Res BW 470 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-542. In-Band Emission Plot MIMO ANT1 (20MHz BW 802.11ax (Full Tone) UNII Band 5) — Ch. 93) — SP

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO _ [02:32:52 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 5.980 8 GHz Auto Tune
-3.248 dBm - |

CenterFreq
5.965000000 GHz

StartFreq
5.865000000 GHz

Stop Freq
6.065000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 5.9650 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-543. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 3) - SP
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element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:36129 PMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.149 2 GHz Auto Tune
-3.579 dBm -~ |

CenterFreq
6.165000000 GHz

StartFreq
6.065000000 GHz

Stop Freq
6.265000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.1650 GHz Span 200.0 MHz

#Res BW 910 kHz Sweep 1.000 ms (1001 pts)
sc|
e Keysight Spectrum Analyzer - Swept SA

= =R
RL 50Q DC CORREC SENSE:INT| ALIGN AUTO  [02:39:48 PM
#Avg Type: RMS TRACE; Frequency
E Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
ﬂ IFGain:Low #Atten: 26 dB

Mkr1 6.389 0 GHz Auto Tune
-3.094 dBm - |

CenterFreq
6.405000000 GHz

StartFreq
6.305000000 GHz

Stop Freq
6505000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.4050 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-545. In-Band Emission Plot MIMO ANT1 (40MHz BW 802.11ax (Full Tone) (UNIl Band 5) — Ch. 91) — SP
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@ clement

MIMO Antenna-2 In-Band Emission Measurements (26 Tones) — LPI

. Keysight Spectrum Analyzer - Swept SA

RL RF [500 DC [ CORREC SENSE:INT

ALIGN AUTO

[01:03:16PM

PNO: Fast ~—»— 1rig: Free Run

PASS IFGain:Low #Atten: 26 dB

EO gBIdlv Ref 25.00 dBm

Center 5.93500 GHz

#Res BW 470 kHz #VBW 5.0 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

TRACE!

Mkr1 5.927 0 GHz

Sweep 1

-5.607 dBm

Span 100.0 MHz

=R

Frequency

Auto Tune

CenterFreq
5.935000000 GHz

StartFreq
5.885000000 GHz

Stop Freq
5.985000000 GHz
|

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz
it — |
Scale Type

Log Lin

.000 ms (1001 pts |

Plot 7-546. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) UNII Band 5) —

o Keysight Spectrum Analyzer - Swept SA

RL RF 500 DC CORREC SENSE:INT]

ALIGN AUTO

|EI1 :00:40 PM Sep 24, 2022

PNO: Fast ~—»— 1rig: Free Run

ﬂ IFGain:Low #Atten: 26 dB

10 gBIdlv Ref 25.00 dBm

Center 6.17500 GHz

#Res BW 470 kHz #VBW 5.0 MHz*

#Avg Type: RMS
Avg|Hold: 100/100

Mkr1 6.175 8 GHz

Sweep 1

-6.351 dBm

Span 100.0 MHz

=R

Auto Tune

CenterFreq
6.175000000 GHz

StartFreq
6.125000000 GHz

Stop Freq
6.225000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

000 ms (1001 pts) |

Plot 7-547. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNIl Band 5) —

Ch. 2) -

Ch. 45) -

LPI

LPI

FCC ID: ASLSMS916U
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:43106 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.415 6 GHz Auto Tune
~4.283 dBm|® |

CenterFreq
6.415000000 GHz

StartFreq
6.365000000 GHz

Stop Freq
6.465000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.41500 GHz Span 100.0 MHz

#Res BW 470 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-548. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) UNIl Band 5) — Ch. 93) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO __ [02:02:52 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 5.947 2 GHz Auto Tune
-2.651 dBm [— |

CenterFreq
5.965000000 GHz

StartFreq
5.865000000 GHz

Stop Freq
6.065000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 5.9650 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-549. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 3) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:D4143 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.163 6 GHz Auto Tune
19deidiv__Ref 25.00 dBm 1. 704 dBI |

Nl N D (N A A

CenterFreq
6.165000000 GHz

StartFreq
6.065000000 GHz

Stop Freq
6.265000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.1650 GHz Span 200.0 MHz

#Res BW 910 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-550. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 43) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO | 02:06:05 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.404 2 GHz Auto Tune
-1.680 dBm - |

CenterFreq
6.405000000 GHz

StartFreq
6.305000000 GHz

Stop Freq
6505000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.4050 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-551. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 91) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12 58:. BDPMSQDM 2022
#Avg Type: RMS Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.022 6 GHz Auto Tune
10 dBIdlv Ref 25.00 dBm 21,983 dBm I

CenterFreq
5.985000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
6.185000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center $5.9850 GHz Span 400.0 MHz

#Res BW 1.8 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) |

Plot 7-552. In-Band Emission Plot MIMO ANT2 (80MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 7) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL RF 500 DC CORREC SENSE:INT] ALIGN AUTO _ [09:42:49 AM
#Avg Type: RMS TRACE Frequency
Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.145 0 GHz Auto Tune
19 gEiaiv__Ref 25.00 dBm > 042 B |

CenterFreq
6.145000000 GHz

StartFreq
5.945000000 GHz

Stop Freq
6.345000000 GHz
| S |

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.1450 GHz p i Log Lin

#Res BW 1.8 MHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |

Plot 7-553. In-Band Emission Plot MIMO ANT2 (80MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 39) — LPI

MEASUREMENT REPORT Approved by:
FCC ID: A3LSMS916U
(CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 316 of 413
1M2209010097-16.A3L 9/03/2022 — 11/18/2022 Portable Handset
© 2022 ELEMENT V 9.0 02/01/2019

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact
ct.info@element.com.



@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DQ:4SID4 AMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.422 6 GHz Auto Tune
-1.307 dBm|® |

CenterFreq
6.385000000 GHz

StartFreq
6.185000000 GHz

Stop Freq
6.585000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.3850 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-554. In-Band Emission Plot MIMO ANT2 (80MHz BW 802.11ax (26 Tones) (UNII Band 5) — Ch. 87) — LPI

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |12:51120 PM Sep 24,2022
#Avg Type: RMS 4 Frequency
PERY

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.022 6 GHz Auto Tune
E%gsidiv Ref 25.00 dBm "1.287 dBm I

CenterFreq
6.025000000 GHz

StartFreq
5.625000000 GHz

Stop Freq
6.425000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz
[
Scale Type

Center 6.0250 GHz Span 800.0 MHz |53 Lin

#Res BW 3.0 MHz #VBW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-555. In-Band Emission Plot MIMO ANT2 (160MHz BW 802.11ax (26 Tones) (UNIl Band 5) — Ch. 15) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |1I]:DQ:39 AMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.262 6 GHz Auto Tune
-1.171 dBm|® |

CenterFreq
6.185000000 GHz

StartFreq
5.785000000 GHz

Stop Freq
6.585000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.1850 GHz Span 800.0 MHz

#Res BW 3.0 MHz Sweep 1.333 ms (1001 pts)
sc|
e Keysight Spectrum Analyzer - Swept SA

= =R
RL 50Q DC CORREC SENSE:INT| ALIGN AUTO  [10:11:21 AM
#Avg Type: RMS TRACE; Frequency
E Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
ﬂ IFGain:Low #Atten: 26 dB

Mkr1 6.266 6 GHz Auto Tune
-0.398 dBm - |

CenterFreq
6.345000000 GHz

StartFreq
5.945000000 GHz

Stop Freq
6.745000000 GHz
| S |

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.3450 GHz Span £00.0 MHz [ Lin

#Res BW 3.0 MHz #/BW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-557. In-Band Emission Plot MIMO ANT2 (160MHz BW 802.11ax (26 Tones) (UNIlI Band 5) — Ch. 79) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl :48:50 PMOct 09, 2022
#Avg Type: RMS Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.435 7 GHz Auto Tune
10 dBIdlv Ref 25.00 dBm 21974 dBm I

CenterFreq
6.435000000 GHz

StartFreq
6.385000000 GHz

Stop Freq
6.485000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.43500 GHz Span 100.0 MHz

#Res BW 470 kHz X Sweep 1.000 ms (1001 pts) |

Plot 7-558. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 97) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL RF 500 DC CORREC SENSE:INT] ALIGN AUTO __|01:50:28 PM
#Avg Type: RMS TRACE Frequency
Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Auto Tune

10 dBidiv - Ref 25.00 dBm |
Log

CenterFreq
6.475000000 GHz

StartFreq
6.425000000 GHz

Stop Freq
6525000000 GHz

SRR N —
[ =
) Y e

Freq Offset
0Hz
|
Scale Type

Center 6.47500 GHz Span 100.0 MHz |5 Lin

#Res BW 470 kHz #/BW 5.0 MHz* Sweep 1.000 ms (1001 pts |

Plot 7-559. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 105) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:51153 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.523 5 GHz Auto Tune
19deidiv__Ref 25.00 dBm 5453 dB |

e ]

CenterFreq
6.515000000 GHz

StartFreq
6.465000000 GHz

Stop Freq
6.565000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.51500 GHz Span 100.0 MHz

#Res BW 470 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-560. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 113) — LPI

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:]D:52 PMOct 09,2022
#Avg Type: RMS 4 Frequency
PEY

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Auto Tune

10 dBidiv. - Ref 25.00 dBm ||
Log

Center Freq
150 6.445000000 GHz

StartFreq
6.345000000 GHz

Stop Freq
6.545000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
[
Scale Type

Center 6.4450 GHz Span 200.0 MHz |53 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-561. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 99) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:D?:53 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.503 2 GHz Auto Tune
19deidiv__Ref 25.00 dBm 0113 dBrr |

Nl N D (N A A

CenterFreq
6.485000000 GHz

StartFreq
6.385000000 GHz

Stop Freq
6.585000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.4850 GHz Span 200.0 MHz

#Res BW 910 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-562. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 107) — LPI

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:DQ:]5 PMOct 09,2022
#Avg Type: RMS 4 Frequency
PERY

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.542 6 GHz Auto Tune
19 gidiv__ Ref 25.00 dBm 0.968 BT |

CenterFreq
6.525000000 GHz
et |

StartFreq
6.425000000 GHz

Stop Freq
6.625000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
[
Scale Type

Center 6.5250 GHz Span 200.0 MHz |53 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-563. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 115) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DQISDIDB AMOct 23,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.465 0 GHz Auto Tune
-1.547 dBm|® |

CenterFreq
6.465000000 GHz

StartFreq
6.265000000 GHz

Stop Freq
6.665000000 GHz

CF Step
40.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.4650 GHz Span 400.0 MHz

#Res BW 1.8 MHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-564. In-Band Emission Plot MIMO ANT2 (80MHz BW 802.11ax (26 Tones) (UNII Band 6) — Ch. 103) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO _ [10:13:17 AM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.545 0 GHz Auto Tune

1.115 dBm - |
CenterFreq
6.505000000 GHz
i |
StartFreq
6.105000000 GHz
———
Stop Freq
6.905000000 GHz

CF Step
80.000000 MHz
Auto Man

Freq Offset
0Hz

|
Scale Type

Center 6.5050 GHz Span £00.0 MHz [ Lin

#Res BW 3.0 MHz #/BW 50 MHz* Sweep 1.333 ms (1001 pts |
MSG

Plot 7-565. In-Band Emission Plot MIMO ANT2 (160MHz BW 802.11ax (26 Tones) (UNIl Band 6) — Ch. 111) - LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:53132 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.534 1 GHz Auto Tune
-1.968 dBm -~ |

CenterFreq
6.535000000 GHz

StartFreq
6.485000000 GHz

Stop Freq
6.585000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.53500 GHz Span 100.0 MHz

#Res BW 470 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-566. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNIl Band 7) — Ch. 117) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO | 01:55:03 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.695 9 GHz Auto Tune
-3.633 dBm - |

CenterFreq
6.695000000 GHz

StartFreq
6.645000000 GHz

Stop Freq
6.745000000 GHz
| S |

CF Step
10.000000 MHz
Auto Man

—— || —— =" |
Freq Offset
0Hz

|
Scale Type

Center 6.69500 GHz Span 100.0 MHz | & Lin

#Res BW 470 kHz #/BW 5.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-567. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 149) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |Dl:561]8 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.875 8 GHz Auto Tune
-3.223 dBm|® |

CenterFreq
6.875000000 GHz

StartFreq
6.825000000 GHz

Stop Freq
6.925000000 GHz

CF Step
10.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.87500 GHz Span 100.0 MHz

#Res BW 470 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-568. In-Band Emission Plot MIMO ANT2 (20MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 185) — LPI

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:]E:DE| PMOct 09,2022
#Avg Type: RMS 4 Frequency
PERY

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.563 4 GHz Auto Tune
19 gidiv__ Ref 25.00 dBm 0,589 dBr |

CenterFreq
6.565000000 GHz
et |

StartFreq
6.465000000 GHz

Stop Freq
6.665000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
[
Scale Type

Center 6.5650 GHz Span 200.0 MHz |53 Lin

#Res BW 910 kHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-569. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 123) — LPI
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@ element

' Keysight Spectrum Analyzer - Swept SA [E==F=m

RL RF | Q DC | CORREC | SENSE:INT)| ALIGN AUTO |DZ:]7131 PMOct 09,2022
#Avg Type: RMS 4 Frequency

= Trig: Free Run Avg|Hold: 100/100
PNO: Fast +#— g [*]
PASS IFGain:Low #Atten: 26 dB

Mkr1 6.723 8 GHz Auto Tune
19deidiv__Ref 25.00 dBm %0.677 dBrr |

Nl N D (N A A

CenterFreq
6.725000000 GHz

StartFreq
6.625000000 GHz

Stop Freq
6.825000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz

Center 6.7250 GHz Span 200.0 MHz

#Res BW 910 kHz Sweep 1.000 ms (1001 pts) |
MSG

Plot 7-570. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 155) — LPI

e Keysight Spectrum Analyzer - Swept SA =R
RL 500 DC CORREC SENSE:INT] ALIGN AUTO _ [02:21:02 PM
#Avg Type: RMS TRACE| Frequency
= Trig: Free Run Avg|Hold: 100/100
PNO: Fast ~—#—
PASS IFGain:Low  #Atten: 26 dB

Mkr1 6.827 0 GHz Auto Tune
-0.272 dBm - |

CenterFreq
6.845000000 GHz

StartFreq
6.745000000 GHz

Stop Freq
6.945000000 GHz
| S |

CF Step
20.000000 MHz
Auto Man

Freq Offset
0Hz
|
Scale Type

Center 6.8450 GHz Span 200.0 MHz |5 Lin

#Res BW 910 kHz #/BW 8.0 MHz* Sweep 1.000 ms (1001 pts |
MSG

Plot 7-571. In-Band Emission Plot MIMO ANT2 (40MHz BW 802.11ax (26 Tones) (UNII Band 7) — Ch. 179) — LPI
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